
City of Pasco

Comprehensive Sewer Plan

Murray, Smith & Associates, Inc. May 2014





   

11-1261.411 Page 1 - i City of Pasco 

May 2014 Table of Contents Comprehensive Sewer Plan 

TABLE OF CONTENTS 

 

Page 

 

 

EXECUTIVE SUMMARY 

 

 Introduction .............................................................................................................. ES-1 

 Background/Need ..................................................................................................... ES-1 

 Future Conditions ..................................................................................................... ES-1 

 Systems Analysis ...................................................................................................... ES-1 
[...]
site, and then pumped directly to the City’s storage pond/pump site. 

 

During the growing season, the reuse wastewater effluent is directed to the irrigation pump 

station, which delivers it to the center-pivot sprayfield system.  Wastewater flow in excess of 

the crops requirement is diverted to a lined and aerated five (5) MG equalization basin.  

During the winter, the entire wastewater stream from all of the users is sent to a lined and 

aerated 115 MG storage pond.  Wastewater in the winter storage pond is blended with the 

main waste stream during the growing season until the pond is completely emptied.  

Supplemental fresh water for irrigation is provided by 11 wells.  The facility operator 

controls the amount of fresh water blended with the process wastewater.  Backflow 

preventers have been installed at each well to prevent contamination by the wastewater. 

 

Port of Walla Walla 

 

The City has entered into an agreement with the Port of Walla Walla to accept 360,000 

gallons per day of wastewater.  The Port of Walla Walla is designing a force main that will 

be installed via horizontal directional drill under the Snake River and connect into the City’s 

collection system in Road 40 East.  At this point, wastewater will flow by gravity into the 

City’s collection system. 

 

  



 

11-1261.411 Page 1-16 City of Pasco 

May 2014 Wastewater System Description Comprehensive Sewer Plan 

WWTP Influent Characterization 

 

Historical flow and load data from years 2006 through 2011 were used to establish the 

existing influent wastewater characteristics (flows, loadings and peaking factors).  In January 

2009, the rotary screen thickener filtrate was rerouted to the Maitland Lift Station to 

eliminate foam buildup in the solids handling building.  This caused an increase in the 

observed influent constituent concentrations, but the increase is not due to altered wastewater 

from the service area.  For this reason influent characterizations are shown in two (2) tables, 

1-5 and 1-6. 

 

The annual average values are the typical daily loads that the plant is processing.  The 

maximum month value is the highest monthly average.  The peak day value is the highest 

daily average in the year.  The peak hour value is the highest value of hourly averages.  The 

peak instantaneous is the highest recorded value during the dataset.  The average annual, 

maximum month, peak day, peak hour and peak instantaneous values are measures of the 

variability of the wastewater characteristics.  By considering the variability over different 

time measures, the impacts on various unit processes in the plant can be better characterized. 

 

 
Table 1-5 

2006 to 2008 Influent Wastewater Characterization 

 

Load Units 
Annual 

Average 

Maximum 

Month 
Peak Day 

Flow mgd 3.22 3.62 4.01 

Flow Peaking Factor  -- 1 1.12 1.25 

BOD
1
 

lb/day 6,344 8,041 10,050 

mg/L 236 266 301 

TSS
1
 

lb/day 6,397 8,022 22,306 

mg/L 238 266 667 

Ammonia
1
 

lb/day 847 995 1,146 

mg/L 32 33 34 

Total Phosphorus
2
 

lb/day NA NA NA 

mg/L NA NA NA 

Temperature - High °C 19.6 25.3 26.1 

Temperature - Low °C 19.6 14.6 12.8 

1 Concentration (mg/L) is a calculated value based on load (lb/day) and flow 

2 Phosphorus levels not measured until July 2010 

 

 



 

11-1261.411 Page 1-17 City of Pasco 

May 2014 Wastewater System Description Comprehensive Sewer Plan 

Table 1-6 
2009 to 2011 Influent Wastewater Characterization 

Load Units 
Annual 

Average 

Maximum 

Month 

Peak 

Day 

Peak 

Hour 

Peak 

Instantaneous 

Flow mgd 3.83 4.27 5.15 7.27
1 

8.68
1 

Flow Peaking 

Factor 
 -- 1 1.11 1.34 1.90 2.27 

BOD
2
 

lb/day 8,820 10,163 13,364 -- -- 

mg/L 276 285 311 -- -- 

TSS
2
 

lb/day 9,310 11,724 27,669 -- -- 

mg/L 291 329 644 -- -- 

Ammonia
2
 

lb/day 1,535 1,930 2,617 -- -- 

mg/L 48 54 61 -- -- 

Total 

Phosphorus
2,3

 

lb/day 266 306 324 -- -- 

mg/L 8.3 8.6 7.5 -- -- 

Temperature - 

High 
°C 19.8 25.0 26.1 -- -- 

Temperature – 

Low 
°C 19.8 14.9 12.7 -- -- 

1 Based on data from December 2010 to October 2011 

2 Concentration (mg/L) is a calculated value based on load (lb/day) and flow 

3 Phosphorus levels not measured until July 2010 

 

 

Wastewater Treatment Facilities Overview 
 

The City’s collected wastewater is treated in a Class III WWTP facility (WAC 173-230-140; 

Classification of Wastewater Treatment Plant) that has been built in stages over the past 60 

years.  After treatment, the effluent from the plant is discharged to the Lake Wallula reach of 

the Columbia River. 

 

In 1954, the City constructed its first wastewater treatment facility.  This primary treatment 

facility included a horizontal grit channel, primary clarification, an effluent parshall flume, 

and an outfall pipeline to the Columbia River.  Solids collected in the primary clarifier were 

pumped to a sludge digestion complex with one primary and one secondary digester.  The 

digested sludge was conveyed to sludge drying beds for dewatering and storage prior to 

disposal. 

 

Secondary treatment was added in the early 1970s with the addition of a trickling filter, 

associated clarifier and chlorine disinfection facilities.  The 1970 modifications increased the 

WWTP’s design population equivalent to 30,000. 

 



 

11-1261.411 Page 1-18 City of Pasco 

May 2014 Wastewater System Description Comprehensive Sewer Plan 

In the mid to late 1990s, the WWTP’s design capacity was increased with the addition of a 

new headworks building (screenings and grit removal), activated sludge basins, two (2) 

secondary clarifiers, a new primary digester and UV disinfection.  At the time of the design 

of these facilities, the City’s outfall was an end of pipe discharge and the improvements that 

were designed based on the presumed need to nitrify to avoid the detrimental effects from 

ammonia discharges to the aquatic biota in the Columbia River.  However, a subsequent 

installation of a multi-port diffuser and extension of the outfall location in the river improved 

the mixing of the effluent and negated the need for an effluent ammonia limit in the City's 

discharge permit. 

 

Additional capital projects completed at the WWTP since the 1990 upgrades include new 

drying beds, digested solids thickening facilities, a dewatered solids storage building, a 

second primary digester and an upgrade of the UV modules.  Most recently (2012), the City 

completed upgrades to the aeration basin air system (new blowers and controls) and the 

headworks building (new screens and washer/compactors).  Presently, the City is in the 

process of self installing additional screw presses to increase digested sludge dewatering 

capacity.  

 

The WWTP is presently operated to meet the City’s NPDES permit while also minimizing 

nitrification in the aeration basins in order to reduce the plant's energy consumption. 

 

Treatment Processes 

 

The existing WWTP processes can be grouped into three (3) main treatment categories that 

serve specific purposes:  primary treatment, secondary treatment and solids treatment.  All of 

the treatment categories involve multiple unit processes that carry out distinct functions 

necessary for the treatment of the City’s raw wastewater.  The following paragraphs provide 

a brief description of the function of each treatment category and its associated unit 

processes.  Figure 1-5 is a schematic representation of the various unit processes that make 

up the City's existing WWTP. 

 

Primary Treatment 

The role of primary treatment is to remove solids from the waste stream through primarily 

physical processes.  Primary treatment at the WWTP consists of screening, grit removal and 

primary clarification. 

 

Headworks Facility 

The headworks facility houses three (3) 36-inch wide mechanical influent screens, a 

screenings conveyance system, two (2) washer/compactor units and a dumpster system for 

screening disposal.  During normal operation, all the flow is directed to the two (2) newest 

mechanical screens.  When one (1) of these perforated plate screens is offline or not 

functioning properly, all or some of the wastewater can be bypassed to a third reciprocating 

rake bar screen.  The collected screenings are then washed and the compactor auger transfers 

the solids from the screen room to dumpsters.  Grit, rags and screenings are disposed of as 

solid waste at the local landfill. 



 

11-1261.411 Page 1-19 City of Pasco 

May 2014 Wastewater System Description Comprehensive Sewer Plan 

 

The two (2) new 8-milimeter perforated plate mechanical screens, each have a stated peak 

flow rating of 10.3 mgd.   



 

11-1261.411 Page 1-20 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Figure 1-5 

City of Pasco WWTP Schematic 

 



 

11-1261.411 Page 1-21 City of Pasco 

January 2014 Wastewater System Description Comprehensive Sewer Plan 

Grit Removal 

 

After screening, the wastewater is conveyed to two (2) 10-foot diameter grit chambers, each 

rated for up to 7.2 mgd of peak flow.  Grit is removed in these chambers through the creation 

of a vortex flow pattern that allows the grit to settle out while the effluent exits at the top.  

Removal of sand and grit from the wastewater serves to protect downstream equipment from 

accelerated wear and prevent reduced digestion capacity due to grit accumulation. 

 

Primary Clarifier 

 

From the grit chambers, wastewater flows into two (2) 148-foot long by 18.5-foot wide 

rectangular primary clarifiers that are approximately eight (8) feet deep.  The primary 

clarifier is intended to settle, concentrate and remove organic solids from the waste flow.  

Because biochemical oxygen demand (BOD) in wastewater exists in both soluble and 

particulate form, a substantial amount of BOD can be removed during this process.  This 

reduction in total suspended solids (TSS) and BOD decreases the load to (and increases the 

capacity of) the secondary treatment processes.  The collected primary clarifier solids 

(sludge) are pumped directly to the digesters along with the waste solids produced in the 

secondary treatment process.   

 

From the primary clarifiers, primary effluent flows through a junction box that splits flow 

between the trickling filter and the aeration basins for the start of secondary treatment.   

 

Secondary Treatment 

 

The secondary treatment process is the central part of the treatment facility and the most 

complex.  Secondary treatment is defined by the degree of treatment achieved, rather than the 

actual processes employed.  The role of secondary treatment is to remove dissolved organics, 

nutrients, solids and pathogens from the wastewater stream using biological, physical and 

chemical means.  The complexity of the process arises from the many different variables and 

parameters that separately, and jointly, affect system operation and the final effluent quality.  

The secondary process employed at the Pasco WWTP incorporates a trickling filter, 

intermediate clarifier, aeration basins, secondary clarifiers and UV disinfection system.   

 

Within the trickling filter and the aeration basins, microorganisms remove organic substrate 

from the wastewater.  These microorganisms require oxygen to breakdown the organics 

within wastewater and grow new cell mass.  When the majority of the BOD has been 

converted into cell mass, the wastewater flows to the secondary clarifiers for the removal of 

these biological solids from the liquid waste stream.  Finally, the liquid is disinfected using 

UV radiation prior to discharge to the Columbia River. 

 



 

11-1261.411 Page 1-22 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Trickling Filter 

 

The trickling filter is a 120-foot diameter, 8-foot deep, fixed-film biological reactor using 

rock as the substrate for biomass growth.  A portion of the primary clarifier effluent and 

recycled trickling filter underflow is continuously distributed on the trickling filter by a 

hydraulically driven rotary distributor.  Treatment occurs as the wastewater flows over the 

film of biomass on the rock.  The trickling filter reduces BOD through the growth of the 

bacteria in the film.  The bacterial biofilm grows on the rock, ultimately sloughs off and then 

regrows again.   

 

Intermediate Clarifier 

 

The 85-foot diameter circular intermediate clarifier removes solids from the trickling filter 

effluent.  The intermediate clarifier effluent mixes with the primary clarifier effluent that is 

bypassed around the trickling filter before being treated further in the aeration basins.  The 

solids removed in the intermediate clarifiers are pumped back to the front of the plant.   

 

Aeration Basins 

 

Within the aeration basins, microorganisms grow in suspension and metabolize the BOD in 

the wastewater.  The mass of microorganisms grown in suspension is typically called mixed 

liquor.  The City's existing WWTP has two (2) aeration basins that follow the primary 

clarifier and trickling filter and are each 50 feet wide, 100 feet long and 16 feet deep with a 

total combined volume of 1.2 MG.  The first nine (9) feet of each aeration basin is described 

in the original design drawings as a selector zone.  This zone and the subsequent three (3) 

aeration zones per basin are provided with a grid of submerged 9-inch membrane disc fine 

bubble diffusers.  Presently, only one (1) aeration basin is typically used at a time.  The 

diffusers are supplied air by blowers located in an adjacent blower building.   

 

The City recently upgraded these facilities to improve energy efficiency and operations.  

Two (2) new turbo blowers were added to the existing multi-stage centrifugal blowers to 

improve the aeration system efficiency and turn-down.  The two (2) new turbo blowers are 

each capable of delivering between 1,925 to 3,850 standard cubic feet per minute of air.  In 

addition to the modifications to the blower building, the City installed modulating air zone 

control valves and dissolved oxygen (DO) monitoring equipment to allow automated and 

optimized DO control in the basins.  As part of this work, the existing diffusers in the basins 

will be provided with new membranes and retainer rings.  

 

When the aeration basins are operated in a mode that also removes ammonia (nitrification), 

the pH of the wastewater can be adversely impacted.  To address this, a lime silo and feed 

system were installed at part of the 1990 improvements.  When needed, lime is added 

downstream of the primary clarifier for pH control. 

 



 

11-1261.411 Page 1-23 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Secondary Clarifiers 

 

Two (2) 95-foot diameter, 14-foot deep circular secondary clarifiers are used to separate the 

microorganisms, typically referred to as activated sludge or biosolids, from the treated 

wastewater.  Presently, only one (1) secondary clarifier at a time is typically used.  Both 

clarifiers contain center feed and suction withdrawal mechanisms and are equipped with an 

aluminum chlorohydrate feed system used to improve settling and solids removal, when 

needed.   

 

The majority of the settled activated sludge is returned to the aeration basin to maintain the 

microorganism population required in the aeration basins.  The rate of this return flow, the 

return activated sludge, is adjusted by City operations staff on a daily and seasonal basis in 

order to keep hydraulic residence time in the clarifier in an optimal range.  The excess 

activated sludge, waste activated sludge (WAS), is conveyed to the dissolved air flotation 

thickener (DAFT) prior to digestion and disposal. 

 

 

UV Disinfection 

 

UV radiation is used to disinfect the treated wastewater prior to discharge to the Columbia 

River.  The UV disinfection system installed in 1998 has since been upgraded to address 

system performance problems.  The existing disinfection system is comprised of two (2) UV 

channels with a total of 12 vertical lamp modules designed to treat a maximum flow of 23.2 

mgd.  The system measures flow rate and transmittance to determine the number of UV 

modules that must be on.  Since the upgrades, wastewater effluent measurements for fecal 

coliform count have been consistently within permit limits.   

 

Effluent Flume 

 

A flow measurement manhole is provided downstream of the UV disinfection system. This 

facility is used for plant flow reporting and is equipped with a 2-foot Parshall flume and 

ultrasonic flow measurement device connected to the plant SCADA system.   

 

Discharge Outfall 

 

The effluent is discharged from the facility via a 24-inch multiport diffuser outfall into the 

Columbia River.  Leaving the plant site, the outfall follows a southerly line, defined by Gray 

Street, continuing approximately 900 feet offshore from the north bank and terminates at a 

diffuser that is approximately 30 feet below the water surface.  The outfall has three (3) 8-

inch diameter diffuser ports and is 50 feet long.  At this location the river flows west to east 

southeast. 

 

  



 

11-1261.411 Page 1-24 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Solids Treatment 

 

The role of the solids treatment systems are to thicken, treat and dispose of the biological and 

waste solids produced at a WWTP.   A summary of the unit processes used by the City for 

this function are described below   

 

Dissolved Air Flotation Thickener 

 

WAS from the secondary clarifiers is pumped to a 10-foot diameter DAFT prior to digestion 

in the anaerobic digesters.  The WAS solids coming from the secondary clarifiers are 

thickened from a concentration of 0.5 to one (1) percent to a solids content ranging from two 

(2) percent to four (4) percent.  With only one (1) DAFT unit, this system has no redundancy 

and the unthickened WAS can be bypassed directly to the digesters. 

 

Anaerobic Digestion 

 

In this treatment process, the organic material in the solids is digested and converted 

biologically under anaerobic conditions into methane and carbon dioxide gas (digester gas).  

The digester gas is then collected and a portion is directed to the boiler to heat the digester to 

approximately 37°C (99ºF), which is in the mesophilic temperature range.  Any unused gas is 

flared off to atmosphere. 

 

The benefits of anaerobic solids digestion are the reduced volume of dewatered biosolids 

when compared to alternative digestion processes, potential use of methane for energy 

production, and a stabilized end product.  Reduction in solids leads to decreased sludge 

handling costs.  A stabilized product with reduced pathogen levels can be disposed of at 

properly permitted land application facilities or used in other beneficial ways that might 

reduce hauling costs. 

 

The City's anaerobic digestion system has been added to, and modified, several times since 

initial construction.  Currently, there are two (2) 66-foot diameter primary anaerobic 

digesters that are actively used to treat the solids.  The two (2) original 42-foot diameter 

anaerobic digesters (1954) have been modified and no longer provide anaerobic treatment.  

One (1) is used for digested sludge storage, and the second has been modified for gas 

storage.  To accommodate gas storage, the original roof has been replaced with a two (2) 

membrane system.  The outer member is held in place by cables and remains in a fixed 

position.  The inner membrane moves with the digested gas and provides variable volume 

storage. 

  

Rotary Screen Thickener 

 

The digested sludge is thickened in the rotary screen thickener from a concentration of 
[...]
W ARGENT RD

R
O

A
D

 6
0

R
O

A
D

 6
8

W JAN ST

DRADIE ST

W ARGENT RD

N
 2

8
T

H
 A

V
E

W MARIE ST

ARGENT RD

CHAPEL HILL BLVD

N
 R

A
IN

IE
R

 A
V

E

W MARIE ST

W IRVING ST

R
O

A
D

 8
0

R
O

A
D

 3
6

W PEARL ST

N
 2

2
N

D
 A

V
E

R
O

A
D

 6
8

S
 4

T
H

 A
V

E

W COURT ST

ARGENT RD

N
 5

T
H

 A
V

E

R
O

A
D

 5
2

R
O

A
D

 9
2

RICHARDSON RD

W
 JAY ST

R
O

A
D

 4
6

R
O

A
D

 4
2

Airport

Maitland

Pearl St.

Navy Base

Rivershore

Pennie Ave.

Capitol Ave.

Three Rivers

Road 84 & Argent

9th & Washington

Road 36 & Burden

Commercial/Kahlotus

tu12

tu 3
9

5

tu3
9

5

Legend

��PTWW Wastewater Treatment Plant

�/SL Lift Station

Force Main

City Limit

Parcel

River

Comprehensive Sewer Plan ©
Figure 3-19

Collection System

Capital  Improvement Projects

11-1261January 2014

0 4,0002,000 Feet

I:
\B

O
I_

P
ro

je
c
ts

\1
1
\1

2
6

1
\G

IS
\M

X
D

\M
X

D
_
U

p
d

a
te

d
 F

ig
u
re

s
\F

ig
3
-1

9
_

R
e

c
o

m
m

e
n

d
e

d
 I
m

p
ro

v
e

m
e

n
ts

.m
x
d

 1
/2

1
/2

0
1

4
 2

:0
6

:0
5

 P
M

 C
D

Z Columbia River

S
n
a
k
e
 R

iv
e
r

Diversion Manhole

Upgrade Lift Station
And Force Main

Upgrade Lift Station

Road 44 Sewer Repair

West Pasco Trunk Sewer Repair

Long Term Corrosion 
and Odor Control Road 44

Long Term Corrosion 
and Odor Control 
West Pasco Trunk

Upgrade Lift Station

New Lift Station



R7SL

R7SL

R7SL

R7SL

§̈¦I-182

30''

21
''

36''

18''

24
''

18''

36
''

24''

W COURT ST

RO
AD

 44

N 
20

TH
 AV

E

RO
AD

 48

RO
AD

 84

RO
AD

 56

RO
AD

 52

BURDEN BLVD

WERNETT RD

RO
AD

 60

RO
AD

 64

W SYLVESTER ST

RO
AD

 36

RO
AD

 92

RO
AD

 96

RO
AD

 68

RO
AD

 72

RO
AD

 76

RO
AD

 88

N 
24

TH
 AV

E

RO
AD

 10
0

HARRIS RD

W HENRY ST RO
AD

 34

W PEARL ST

N 
22

ND
 AV

E

W A ST

W ARGENT RD

COURT ST W

ARGENT RD

W ELLA ST

W LEWIS ST

CHAPEL HILL BLVD

WRIGLEY DR

PIMLICO DR

LAREDO DR

SINAI DR

RO
AD

 32

SAHARA DR

HILLTOP DR

DRADIE ST

RO
AD

 80

PEARL ST

ST THOMAS DR

RO
AD

 30

N 
28

TH
 AV

E

WELSH DR

OLIVER DR

FENWAY DR

YU
MA

 D
R

DESERT PLATEAU DR

W WERNETT RD

MESSARA LN

RO
AD

 54

RICHARDSON RD

ARGENT PL

N 
26

TH
 AV

E

RO
AD

 42

RO
AD

 57

MASSEY DR

GA
LW

AY
 LN

W JAY ST

FL
OR

ES
 LN

RO
AD

 10
8

WILLOW WAY

QUADRA DR

SIROCCO DR

SA
NT

A F
E 

LN

SALEM DR

B ST

VA
LD

EZ
 LN

ROAD 105

ARTESIA DR

BR
OA

DM
OO

R 
BL

VD

ROAD 103

HORIZO
N DR

RO
AD

 67

MOLINE LN

FINNHORSE LN

MAPLE DR

M EADOW VIEW DR

SEGOVIA DR

IVY LN

ROAD 104

MURIS LN

TE
XA

DA
 LN

OAK LN

VALENCIA DR

MA
DI

SO
N 

AV
E

D ST

SUNSET LN

TR
UM

AN
 LN

AR
TH

UR
 LN

PH
OE

NI
X 

LN

RO
AD

 39

RO
AD

 62

S 2
8T

H 
AV

E

RO
AD

 33

RO
AD

 50

MO
NT

AG
UE

 LN

DU
ND

AS
 LN

CAMPOLINA LN

PERCHERON DR

W PARK ST

REAGAN W
AY

RIVERHILL DR

MONTEREY DR

DESERT PL

W RIVERHAVEN ST

CL
EV

EL
AN

D 
LN

ROAD
 11

1

SE
DO

NA
 D

R

WOODBINE DR

CO
NV

EN
TIO

N 
DR

HA
YD

EN
 LN

HOMERUN RD

W NIXON ST

TA
FT

 DR

RO
AD

 97

CRESCENT RD

TUSAYAN DR

W BELL ST

RO
AD

 37

BU
CH

AN
AN

 LN

MALAGA DR

E ST

RO
AD

 38

BA
JA

 D
R

RO
BE

RT
 W

A Y
NE

 D
R

BILBAO DR

W OPAL ST

SIERRA DR

MA
TIA

 LN

THISTLEDOWN DR

S 2
5T

H 
AV

E

LUCENA DR

MO
JA

VE
 D

R

62
ND

 P
L

CL
EM

EN
TE

 LN

AT
OM

 D
R

RO
AD

 35

SUN SET T RL

LANGARA DR

W AGATE ST

PALOMINO DR

W IRVING ST

ROAD 101

BALFLOUR DR

JO
HN

 D
EE

RE
 LN

KUBOTA LN

WHIPPLE DR

W RUBY ST

SAVARY DR

FRANKLIN RD

MELVILLE RD

BA
KE

RL
OO

 LN

A ST
W MARGARET ST

CH
AR

DO
NN

AY
 D

R

RUTH DR

VA
RN

EY
 LN

BOISE DR

MEADOW BEAUTY DR

RODEO DR

RO
AD

 45

FRONTAGE RD

STAR LN

ANTIGUA DR

DODGER DR

KALAHAR I D
R

JACKSON LN

BELMONT DR

ROAD 106

HOMESTEAD DR

RO
AD

 40

BE
LG

IA
N 

LN

MARIE ST

LIVINGSTON RD

N 
21

ST
 AV

E

CAMDEN DR

AD
OB

E 
DR

N 
23

RD
 AV

E

MA
RI

NE
R 

LN

TE
RU

EL
 LN

RO
AD

 49

MALTESE D R

RO
AD

 46

S 2
0T

H 
AV

E

SHIRE DR

W HOPKINS ST

GEHRIG DR

W MARIE ST

HA
YE

S L
N

WE
ST

MI
NS

TE
R 

LN

SY
RA

H 
DR

GR
AN

T L
N

LA
NS

IN
G 

LN

RO
AD

 77

RYELAND DR

RO
AD

 61

CLARA ST

LOCUST LN

JU
NE

AU
 LN

WINTHROP DR

SERENA LN

W BROWN ST

AV
IO

N 
DR

ROOSEVELT DR

RO
AD

 59

TAMARISK DR

PAMPLONA DR

W OCTAVE ST

AUSTIN DR

CORONADO DR

RO
AD

 47

PA
DD

IN
GT

ON
 LN

KINGSBURY DR

VALLEY VIEW PL

DE SERT DR

W HAVSTAD ST

OU
TL

ET
 D

R

SONORA DR

43
RD

 WAY

CANDLESTICK DR

AGATE ST

ROAD
 11

0

TURF PARADISE DR

BROWN ST

DE
S M

OI
NE

S 
LN

INDIAN RIDGE DR

RO
AD

 70

MO
NR

OV
IA 

LN

JO
SH

UA
 D

R

POOLER RD

OLIVIA CT

DA
RT

MO
OR

 LN

MO
NT

GO
ME

RY
 LN

YANKEE DR

PR
OV

ID
EN

CE
 LN

HOR N BY LN

TIG
ER

 LN

W LEOLA ST

EL
 PA

SO
 D

R

AI
NT

RE
E 

LN

LONGHORN LN

TAMWOR TH LN

EBBETS DR

MARIE CT

AINTREE DR

ROBERTS DR

STERLING RD

JACOBS LN

ANGUS DR

STONE CT

W YAKIMA ST

TUSCANY DR

W OPAL PL

65
TH

 P
L

COLBY CT

HOVLEY LN

MA
RI

OLA LN

WALKER WAY

W PARK PL

KILLDEER LN

RO
AD

 79

RO
AD

 57
 P

L

CH
RI

ST
OP

HE
R 

LN

ZIN
NI

A  C
T 66
T H

 P
L

RICKENBACKER DR

BUMPAOUS ST

MAGNOLIA CT

FLEMING LNFLAMINGO DR

VICTORIA CT

DOUGVILLE RD

IONE ST

MADRID LN

MAVERICK CT

MESQU I TE DR

SA
NT

A R
OS

A C
T

N 
37

TH
 P

L

N 
27

TH
 AV

E

RO
AD

 55

SEABROOK CT

RED ROAN CT

RO
AD

 51

MOJAVE CT

TER-RAY CT

WADE CT

DEL MAR CT

BLUE STAR CT

37
TH

 C
T

DA
ISY

 C
T

BLUE SAGE LN

RIESLING CT

N 
25

TH
 C

T

CA
CT

US
 C

T

N 
41

ST
 P

L

DRADIE ST

RO
AD

 35 W LEOLA ST

FRANKLIN RD

RO
AD

 44

ROAD 68

MELVILLE RD

RO
AD

 39

RICHARDSON RD

W IRVING ST

SAVARY DR

RICHARDSON RD

W MARIE ST

LIVINGSTON RD

RO
AD

 62 RO
AD

 46

MAPLE DR

W MARGARET ST

WRIGLEY DR

RICHARDSON RD

LIVINGSTON RD

ARGENT RD

RICHARDSON RD

W ARGENT RD

RO
AD

 40

RO
AD

 47

DRADIE ST

RO
AD

 70

RO
AD

 54

FRANKLIN RD

W ARGENT RD

RO
AD

 84

RO
AD

 60
RO

AD
 60

W IRVING ST

W PARK ST

W MARIE STRO
AD

 68

W JAY ST

W IRVING ST

RO
AD

 76

ANTIGUA DR

RO
AD

 34

FRANKLIN RD

W AGATE ST

DRADIE ST

W OCTAVE ST

RO
AD

 35

RO
AD

 37

RO
AD

 80

RO
AD

 45

RO
AD

 76

RO
AD

 36

W IRVING ST

W ARGENT RD

W MARIE ST

RO
AD

 52

PEARL ST

RICHARDSON RD

W YAKIMA ST

RO
AD

 38

RO
AD

 44

RO
AD

 42

W RUBY ST

W ARGENT RD

N 
28

TH
 AV

E

W BROWN ST

ARGENT RD

W MARGARET ST

W COURT ST

RO
AD

 38

W NIXON ST

RO
AD

 40PEARL ST

SUNSET TRL

W PEARL ST

Road 84 & Argent

Road 36 & Burden

£¤39
5

Legend
çYPTWW Wastewater Treatment Plant
R7SL Lift Station

Odor and Corrosion Concern
18"
21"
24"
30"
36"
Gravity Pipe
City Limit
Parcel
River

Comprehensive Sewer Plan ©
Figure 3-20

Areas of Odor and
Corrosion Concern

11-1261February 2013

0 2,000 Feet

I:\B
OI

_P
roj

ec
ts\

11
\12

61
\G

IS\
MX

D\
MX

D_
Fin

al 
Fig

ure
s\S

ec
tio

n3
\Fi

g3
-20

_O
do

ran
dH

2S
.m

xd
 2/

20
/20

13
 3:

55
:39

 PM
 m

ac

Columbia River



Section 4 



 

11-1261.411 Page 4-1 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

SECTION 4 

WASTEWATER TREATMENT CAPACITY ASSESSMENT 

 

Introduction 

 

This section presents a summary of the capacity analysis performed for the City of Pasco’s 

(City) existing municipal wastewater treatment plant (WWTP).  This analysis was based on 

previous WWTP capacity analysis by HDR Engineers augmented by a review of individual 

treatment process loadings, overall system hydraulics and state redundancy requirements.   

 

The results of this review are presented below, organized into the three (3) limit classes that 

we investigated - 1) unit process, 2) hydraulic and 3) reliability/ redundancy limits.  The 

resulting existing WWTP capacity estimate is summarized at the end of this section. 

 

Existing Treatment Process 

 

The existing WWTP processes are grouped into three (3) main treatment categories:  

primary, secondary, and solids treatment.  All of the treatment groups comprise unit 

processes that carry out distinct functions necessary for the treatment of the City’s raw 

wastewater.  A description of the unit processes and functions are presented in Section 1.  A 

process flow schematic of the City's existing WWTP is provided in Figure 4-1. 



 

11-1261.411 Page 4-2 City of Pasco  

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Figure 4-1 

City of Pasco WWTP Schematic 

 



 

11-1261.411 Page 4-3 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Unit Process Capacity 

 

This section presents the methodology and results of the unit process capacity evaluation 

completed for the City’s WWTP.  Individual unit processes and treatment systems were 

evaluated using industry standard design criteria to identify performance and capacity limits.  

Typical design standards from the following references were used to review and estimate 

unit process performance and/or capacity limits. 

 

 “Criteria for Sewage Works Design.” (2008). Washington State Department of 

Ecology (Ecology), Olympia, WA, aka "Orange Book". 

 “Manual of Practice No. 8, ASCE Manual and Report on Engineering Practice No. 

76, 5th Edition, Design of Municipal Wastewater Treatment Plants” Water 

Environment Federation, Alexandria, VA and American Society of Civil Engineers, 

Reston, VA. 

 Metcalf and Eddy, Inc., Tchobanoglous, G., Burton, F.L., and Stensel, H.D. (2003). 

“Wastewater Engineering Treatment and Reuse,” 4th Edition, McGraw-Hill, New 

York, NY. 

 “10 States Standards: Recommended Standards for Wastewater Facilities”, 2004 

Edition. Health Research Inc., Albany NY. 

  

The performance and capacity assumptions used were reviewed against existing information 

(daily monitoring and process control reports) to check their accuracy.  A plant mass balance 

approach was then used to predict unit process and overall WWTP loadings above existing 

flows and loads.   

 

The design criteria used in the process capacity analysis are summarized in Table 4-1. 



 

11-1261.411 Page 4-4 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Table 4-1 

Unit Process Design Criteria 

 

Unit Process Parameter Capacity Limit Source 

Screens Maximum Flow Rate, each 10.3 mgd  Manufacturer Limit 

Grit Chamber Maximum Flow Rate, each 7.5 mgd  Manufacturer Limit 

Primary Clarifiers 
Overflow Rate, Average 1,000 gpd/ft

2
 Orange Book, M&E 

Overflow Rate, Peak 2,500 gpd/ft
2
 Orange Book, M&E 

Trickling Filter BOD Loading 70 lb-BOD/1,000 ft
3
/day 

M&E, WEF MOP 8, Plant 

Operations/Design* 

Intermediate Clarifier Overflow Rate, Average 550 gpd/ft
2
 M&E, WEF MOP 8 

Aeration Basins 

Mixed Liquor Suspended Solids  ≤ 2,000 mg/L  
Plant Operations/Design*, 10 

State Standards 

Solids Retention Time (SRT) ≤ 3 days Plant Operations/Design* 

BOD Loading 65 lb-BOD/1,000 ft
3
/day 

M&E, WEF MOP 8, Plant 

Operations/Design* 

Aeration System 
Blower Capacity 14,550 scfm  Manufacturer Limit 

Diffuser Grid Capacity 13,376 scfm   Manufacturer Limit 

Secondary Clarifiers 
Solids Loading Rate, Average 22.5 lb/sf/day M&E, WEF MOP 8 

Overflow Rate, Peak 1,200 gpd/ft
2
 Orange Book, M&E 

UV Disinfection Flow Rate 21 mgd  Manufacturer Limit 

DAFT Solids Loading Rate 19.2 lb/sf/day M&E, Orange Book 

Anaerobic Digestion Hydraulic Residence Time 30 day total/15-day firm Orange Book, M&E, CFR 503 

Rotary Screen Thickener Maximum Flow Rate, each 200 gpm Manufacturer Limit 

Drying Bed Solids Loading Rate 
20 lb/ft

2
/year & 20% min 

Dry Solids 
Orange Book, M&E 

* Capacity limit listed influenced by existing facility operation and/or original design basis. 



 

11-1261.411 Page 4-5 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

To evaluate the potential capacity of the existing WWTP, a mass-balance analysis of the 

City's existing operational scheme (non-nitrifying) was used along with the design criteria in 

Table 4-1, and the future flow peaking factors and constituent concentrations in Table 2-8.  

January 2012 influent and process results were used for the calibration as this data coincides 

with supplemental data collected by City staff, at Murray, Smith & Associates, Inc.’s request, 

on primary clarifier and trickling filter performance.  Based on this calibration, initial mass 

balance assumptions were modified to account for observed differences in primary 

clarification removal efficiency, trickling filter biochemical oxygen demand (BOD) removal 

and solids generation.  The following is a summary of the calibration adjustments that were 

made. 

 

 The removal performance in the primary clarifier was decreased to match calibration 

time period results.  To adjust the primary clarifier performance for higher flows, 

primary clarifier BOD and total suspended solids (TSS) removal performance was 

adjusted from the calibration point as a function of hydraulic retention time consistent 

with published performance curves for rectangular clarifiers (see Figure 4-2).  As the 

detention time increases, the ability for solids to settle increases, as does the BOD and 

TSS removal performance.  Conversely, as detention time decreases, solids do not 

settle as well and performance decreases.   

 

Figure 4-2 

Primary Sedimentation Tank Performance 

 

 
(Metcalf and Eddy, 2003) 

 

 The Natural Research Council equation was used to model trickling filter removal 

performance.  To more closely match the actual removal rates during the calibration 

time period, the effective depth of the trickling filter was decreased.  The City's 

trickling filter is deeper than typical rock media filters and often, the effective depth 

of rock media trickling filters is limited to less than its full depth.  By modeling the 

trickling filter with an effective depth of six (6) feet versus the actual depth of eight 

(8) feet, the predicted performance aligns with actual performance.   



 

11-1261.411 Page 4-6 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

 The biomass yield in the aeration basins were adjusted up from the initial model 

assumptions to more accurately align with observed sludge wasting and the relatively 

young sludge age used by the City at their WWTP. 

 

The results of the process capacity analysis are summarized in Table 4-2.  Each treatment 

process capacity was evaluated under flow/load conditions, average annual (AA), max month 

(MM), or peak hour (PH), consistent with the capacity parameters listed in Table 4-1.  The 

results are presented in bold.  Since different flow/load conditions are used to determine the 

capacity of the various unit processes, the flow peaking factors listed in Table 2-8 were then 

used to adjust the results to common flow measures (AA, MM and/or PH) for comparison 

purposes.  These values are shown in italics.   

 

For example, the capacity of the screens and grit chambers is based on PH flows.  To 

compare their capacity to the average overflow rate capacity of the primary clarifiers, the 

screen and grit chamber PH values are divided by the Table 2-8 PH/AA peaking factor of 

1.76. 

 
Table 4-2 

Unit Process Capacity Results 

in million gallons per day (MGD) 

 

Unit Process Parameter No. Units AA MM  PH 

Screens Flow 3 17.6 19.1 30.9 

Grit Chambers Flow 2 8.2 8.9 14.4 

Primary 

Clarifiers 

Overflow Rate, Average 2 5.5 6.0 9.6 

Overflow Rate, Peak 2 7.8 8.5 13.7 

Trickling Filter 

System 
BOD Loading 1 2.9 3.2 5.1 

Aeration Basins 
MLSS & SRT 2 7.3 7.8 12.9 

BOD Loading 2 7.1 7.7 12.4 

Aeration 

System 

Blower Capacity 5 10.8 11.8 19.0 

Diffuser Capacity 3344 10.6 11.5 18.6 

Secondary 

Clarifiers 

Solids Loading Rate, Avg 2 10.3 11.2 18.1 

Overflow Rate, Peak 2 9.7 10.5 17.0 

UV Disinfection Flow Rate 2 11.2 12.2 19.7 

DAFT Solids Loading Rate 1 6.8 7.5 12.0 

Anaerobic 

Digestion 
Hydraulic Residence Time 2 8.5 9.3 15.0 

Rotary Screen 

Thickener 
Solids Loading Rate 1 21.1 23.0 37.1 

Drying Beds Solids Loading Rate 17 8.4 9.2 14.8 

 

Based on these results, with all unit processes online, the aeration basins (7.1 MGD AA 

flow) were determined to be the limiting unit process from a treatment performance 



 

11-1261.411 Page 4-7 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

perspective.  Other unit processes were shown to have a lower capacity, but were not 

considered to control the overall WWTP treatment performance as discussed below. 

 

 The primary clarifier capacity, under existing conditions, is not considered limiting 

because the secondary treatment process has the ability to absorb and treat the higher 

BOD concentrations resulting from a primary clarifier overload.  This overloading of 

the primary clarifiers is accounted for in the Table 4-2 capacity rating for the 

secondary treatment system.   

However, the addition of primary clarification capacity is given a priority in the 

future. 

 The capacity listed for the trickling filter is not considered limiting, as the trickling 

filters are not relied on solely for secondary treatment.  The trickling filter is only one 

(1) part of the WWTP's existing secondary treatment system as its effluent is further 

treated in the aeration basin.  The use of the trickling filter in this manner is accounted 

for in the Table 4-2 capacity ratings for both the trickling filter and the aeration 

basins.    

 The dissolved air floatation thickener (DAFT) is limited by the solids loading rate 

(calculated with two (2) aeration basins online, 2,000 mg/L MLSS, and three (3) day 

mean cell residence time).  The process is not considered limiting because 

unthickened and/or partially thickened waste activated sludge (WAS) can be sent  

directly to the digesters on a short-term basis.  The capacity of the DAFT system can 

also be significantly increased with the addition of polymer. 

 

Hydraulic Capacity Analysis 

 

This section of the technical memorandum presents the methodology and results of the 

hydraulic capacity evaluation completed for the City’s WWTP.  Since the existing National 

Pollutant Discharge Elimination System permit expresses the design capacity of the WWTP in 

terms of the AA flow and the hydraulic analysis was based on peak instantaneous (PI) flow, 

the flow peaking factors in Table 2-7 were again used to convert the hydraulic capacity 

assessment back to an AA and MM basis for comparison purposes.   

 

To determine the hydraulic capacity of the City’s WWTP, the gravity and pump station 

conveyance elements of the WWTP were analyzed separately, as described below. 

 

Gravity Conveyance 

 

Hydraulic modeling of the gravity conveyance systems at the WWTP from the headworks to 

the effluent flume utilized a commercially available software program, Visual Hydraulics, to 

simulate plant structures, develop flow scenarios and identify areas of hydraulic concern.  

Visual Hydraulics utilizes a traditional method for analyzing water surface profiles.  

Specifically, a downstream control point is established, enabling calculation of the hydraulic 



 

11-1261.411 Page 4-8 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

profile upstream of that control point.  Hand calculations and field observations were then 

used to further verify potential hydraulic restrictions.   

 

WWTP record and design drawings were used to construct the initial hydraulic model.  The 

model used available information to best replicate current plant features and dimensions of a 

facility that has undergone several expansions and upgrades.  Initial review of the model 

included a comparison to historical plant design hydraulic profiles.  After refinement, the 

model, in its final form, was utilized to estimate the flow capacities associated with various 

flow conditions at the WWTP.  For the gravity conveyance analysis, capacity was 

determined when water levels rose to a point that containment was compromised (less than 

6-inches of freeboard) or plant operations were determined to be adversely impacted.   

 

The analysis of the gravity conveyance within the plant did not discover any hydraulic 

bottlenecks that control plant capacity beyond that already identified in the unit process 

capacity analysis.   

 

Outfall 
 

While exact record drawings for the outfall piping and diffuser were not available, enough 

information was able to be gathered from other City plans and documents to allow an outfall 

analysis.  With the outfall piping operating in both open channel and pressure pipe flow 

conditions, the hydraulics of this system were modeled using Environmental Protection 

Agency's SWMM software.   The results of this modeling show that at a peak hour flow of 

approximately12.3 MGD, the effluent flume will become submerged.   

 

Pump Station Conveyance 

 

There are a total of five (5) pump stations at the City’s WWTP that are considered important 

to the plant’s hydraulic and/or treatment capacity.  The initial capacity rating of each facility 

was based on the stated capacity of each facility with the largest pump out of service (firm 

capacity) and was coordinated with the process capacity analysis.  The following is a brief 

description of these pump stations and their associated capacity assessments. 

 

Primary Sludge Pump Station 

 

The four (4) piston style primary sludge pumps each have a stated maximum capacity of 96 

gpm.  Currently, the pumps are operated intermittently to allow sludge to accumulate and 

thicken in the primary clarifier.  Assuming only two (2) pumps in operation for eight (8) 

hours, the WWTP's primary sludge pumping is considered adequate for AA plant flows up to 

17.1 MGD. 

 

Intermediate Clarifier Sludge Pump Station 

 

The two (2) 7.5-hp intermediate clarifier sludge pumps are piston pumps, each with a 

capacity of 96 gpm.  The pumps are set to start on a timer and run for approximately 6.5 

hours per day.  This station is sufficient to convey collected solids, with one pump off-line, 



 

11-1261.411 Page 4-9 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

without limiting the capacity of the trickling filter. 

 

Trickling Filter Recirculation Pump Station 

The Trickling Filter Recirculation Pump Station is comprised of two (2) 150-hp vertical 

turbine pumps, each with a rated capacity of eight (8) MGD.  The trickling filter recirculation 

pumps convey primary effluent and trickling filter recycle flows to the top of the trickling 

filter.  Typically, only one (1) pump is in operation at any given time and is sized sufficiently 

to not limit the capacity of the trickling filter system.  

 

Return Activate Sludge (RAS) Pump Station 

The RAS pump station includes three (3) 25-hp pumps, each with a rated capacity of 3,000 

gpm.  Assuming a RAS return rate of 60 percent of the incoming flow, the capacity of this 

facility, with one pump off-line, is equivalent to an AA WWTP influent flow of 14.40 MGD. 

 

WAS Pump Station 

The WAS pump station is the final pump station that was reviewed as part of the capacity 

assessment.  This pump station includes three (3) pumps, each with a rated capacity of 120 

gpm.  WAS is typically pumped 24 hours per day and the average flow rate in 2011 was 51 

gpm.  With one (1) pump off-line, this system is capable of handling the WAS pumping 

requirements associated with an AA WWTP influent flow of 17.9 MGD.   

 

Hydraulic Analysis Results 
 

Within the WWTP, our analysis did not identify any significant gravity or pump system 

conveyance bottlenecks that would limit the previously described process capacity 

assessment.  Future capacity improvements at the WWTP, however, are assumed to require 

upgrades to the plant's hydraulic conveyance capacity as well.   

 

The outfall piping and diffuser, however, were identified to have a hydraulic limit of 

approximately 12.3 MGD PH that equates to an AA flow rate of seven (7) MGD.   

 

Reliability and Redundancy Capacity Analysis 

 

This section of the technical memorandum presents the results of the reliability and 

redundancy evaluation that was completed for the City’s WWTP.  As defined by Ecology’s 

Criteria for Sewage Works Design, the City WWTP must meet Class I reliability 

requirements due to its effluent discharge to the Columbia River.  The associated unit 

process and equipment loading reliability requirements is summarized in Table 4-3 below, 

specific to the City’s facilities. 



 

11-1261.411 Page 4-10 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Table 4-3 

Process Capacity Results 

 

Flow Basis 
Flow & 

Load Factor 
Redundancy and Reliability Requirements Source Existing City WWTP Status 

Mechanical 

Bar Screen 
PIDF Flow Backup unit/manual cleaning capabilities Table G2-9 

Pass - With largest screen offline, the 

reliability and redundancy limit is 

11.7 mgd, AA basis 

Grit PIDF Flow None listed None NA 

Primary 

Clarifier 

PH Flow & 

Load 

With the largest-flow-capacity unit out of 

service, the remaining units should have a 

design flow capacity of at least 50 percent of 

the total design flow. 

Table G2-9 

& 

T2-2.2.9 

Pass - City has two primary clarifiers.  

The reliability and redundancy limit 

is 5.5 mgd, AA basis. 

Trickling 

Filter 

MW Flow 

MD Load 

With largest unit out of operation, the 

remaining units shall have capacity of at least 

75% of total design flow. 

Table G2-9 

Pass - With Trickling Filter offline, 

Aeration Basins become the 

remaining secondary treatment 

process. At an AA flow of 7.1 mgd 

the aeration basins provide over 75% 

of BOD removal 

Trickling 

Filter 

Recycle PS 

MW Flow 

MD Load 

Backup pump required.  With one unit out of 

operation, the remaining pumps will have the 

capacity to handle the peak flow. 

Table G2-9 
Pass 

See Hydraulic Capacity Analysis 

Intermediate 

Clarifier 

PH Flow & 

Load 
None listed None NA 

Aeration 

Basin 

MW Flow 

MD Load 

At least two equal-volume basins shall be 

provided. 
T3-6.2.1A Pass 

Aeration 

Blowers 
PH Load 

With largest unit out of service, design oxygen 

transfer shall be maintained. 
Table G2-9 

The reliability and redundancy limit 

is 8.6 mgd, AA basis. 

Air 

Diffusers 
NA 

With largest section out of operation, oxygen 

transfer shall not be impaired. 
Table G2-9 

The reliability and redundancy limit 

is 9.1 mgd, AA basis. 

Secondary 

Clarifier 

PH Flow & 

Load 

With largest unit out of operation, the 

remaining units shall have capacity of at least 

75% of total design flow. 

Table G2-9 
The reliability and redundancy limit 

is 6.5 mgd, AA basis. 



 

11-1261.411 Page 4-11 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment  Comprehensive Sewer Plan 

Flow Basis 
Flow & 

Load Factor 
Redundancy and Reliability Requirements Source Existing City WWTP Status 

UV 

Disinfection 
PI Flow 

With largest unit out of operation, the 

remaining units shall have capacity of at least 

50% of total design flow. 

Table G2-9 

& 

T5-2.2.3 

Pass 

The reliability and redundancy limit 

is 11.2 mgd, AA basis. 

Primary 

Sludge 

Pumps 

MD Load 

Backup pump required.  With one unit out of 

operation, the remaining pumps will have the 

capacity to handle the peak flow. 

Table G2-9 
Pass 

See Hydraulic Capacity Analysis 

Intermediate 

Sludge 

Pumps 

MD Load 

Backup pump required.  With one unit out of 

operation, the remaining pumps will have the 

capacity to handle the peak flow. 

Table G2-9 
Pass 

See Hydraulic Capacity Analysis 

RAS Pumps NA 

Backup pump required.  With one unit out of 

operation, the remaining pumps will have the 

capacity to handle the peak flow. 

Table G2-9 
Pass 

See Hydraulic Capacity Analysis 

WAS 

Pumps 
NA 

Backup pump required.  With one unit out of 

operation, the remaining pumps will have the 

capacity to handle the peak flow. 

Table G2-9 
Pass 

See Hydraulic Capacity Analysis 

DAFT MD Load None listed  NA 

Rotary 

Screen 

Thickener 

MD Load None listed  NA 

Anaerobic 

Digesters 
MD Load None listed  NA 

Sludge 

Holding 

Tank 

MD Load None listed  NA 

Drying 

Beds 
MD Load None listed 

S-2.1.6 & 

Table S-3 
NA 

Electrical 

Power 
NA 

Two separate sources or works-based 

generators. 

G2-8.3 & 

Table G2-

10 

Pass (Two separate power grids are 

available to power the WWTP) 



 

11-1261.411 Page 4-12 City of Pasco 

May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

Overall Capacity Assessment Results  

 

Table 4-4 provides a summary of the existing capacity analysis results for each unit process 

and identifies whether the capacity rating is based on design criteria, hydraulic, or reliability 

and redundancy limits.  All values are shown in terms of AA sewer flow and assume flow 

BOD, TSS and nutrient concentrations are similar to existing flows.   

 

 
Table 4-4 

Overall Capacity Results 

Unit Process Limiting Factor AA Flow Limit  

Primary Clarifiers Design Capacity 5.5 mgd 

Secondary Clarifiers 
Reliability & 

Redundancy 
6.5 mgd 

DAFT Design Capacity 6.8 mgd* 

River Outfall Hydraulic Capacity 7.0 mgd 

Secondary Treatment                  

(Trickling Filter and Aeration Basins)  
Design Capacity 7.1 mgd 

Grit Removal Design Capacity 8.2 mgd 

Drying Beds Design Capacity 8.4 mgd 

Anaerobic Digestion NA 8.5 mgd 

Aeration System                      

(Blowers and Diffusers) 

Reliability & 

Redundancy 
8.6 mgd 

Screens NA ≥ 11.2 mgd 

RAS Pumps NA ≥ 11.2 mgd 

UV Disinfection NA ≥ 11.2 mgd 

Primary Sludge Pumps NA ≥ 11.2 mgd 

WAS Pumps NA ≥ 11.2 mgd 

Rotary Screen Thickener NA ≥ 11.2 mgd 

* increased capacity may be possible if changes made to allow polymer addition but would not 

increase redundancy 

 

Based on the results of this study, the primary clarifiers were determined to have the lowest 

rated capacity (5.5 MGD).  However, since the secondary treatment system can handle the 

overloading of the primary clarifiers, they do not presently limit the overall rating of the 

plant.  Taking the overloaded performance of the primary clarifiers into account, the aeration 

basins were found to limit the WWTP's capacity to an AA flow of 7.1 MGD with all systems 

on-line and operational.  When the reliability and redundancy requirements in Ecology’s 

Criteria for Sewage Works Design are factored in, the secondary clarifiers limit the capacity 

of the City’s existing WWTP to an annual average flow of 6.5 MGD.   Table 4-5 provides 

the BOD and TSS and nutrient loadings associated with this capacity limit. 

 

 

 



 

11-1261.411 Page 4-13 City of Pasco 
May 2014 Wastewater Treatment Capacity Assessment Comprehensive Sewer Plan 

 
Table 4-5 

Estimated WWTP Capacity Limit 
 

Load Units Annual 
Average 

Flow mgd  6.5

BOD 
lb/day  14,960 
mg/L 276 

TSS 
lb/day 15,775 
mg/L 291 

 
 



Section 5 



 

11-1261.411 Page 5-1 City of Pasco 

May 2014 Operations and Maintenance Comprehensive Sewer Plan 

SECTION 5 

OPERATIONS AND MAINTENANCE 

 

Introduction 

 

This section summarizes the City of Pasco’s (City’s) sewer collection system and wastewater 

treatment plant (WWTP) operations and maintenance (O&M) program and reviews State and 

Federal requirements that impact the City’s O&M program.  Comments, observations and 

recommendations to improve the efficiency and effectiveness of the City’s O&M program 

are provided at the end of this section.  Key O&M elements that have the potential to impact 

the City’s Capital Improvement Program (CIP) are carried forward and further discussed in 

the following sections. 

 

Regulatory Compliance 
 

Under the Federal Clean Water Act of 1972, and amendments of 1977, 1981 and 1987, the 

Environmental Protection Agency has given the State of Washington Department of Ecology 

(Ecology) authorization to permit WWTPs that discharge to waters of the state under the 

National Pollutant Discharge Elimination System (NPDES) program.  Ecology has issued 

NPDES Permit 0044986-02 to the City’s WWTP, Appendix A, and this document includes 

O&M requirements.   

 

Utility Management and Structure 

 

The City’s sewer collection system and WWTP maintain 14 full-time equivalent (FTE) staff, 

as of 2011, for O&M.  The WWTP and sewer collection system operate within the Public 

Works Department under the City Public Works Director, Mayor and City Council.  The 

utility organizational structure is shown in Figure 5-1.   

 

 
  



 

11-1261.411 Page 5-2 City of Pasco 

May 2014 Operations and Maintenance Comprehensive Sewer Plan 

Figure 5-1 

2012 Public Works Personnel Organization Chart 

 

 

 

Operator Certification 

 
The sewer collections unit consists of five (5) FTEs and is responsible for the O&M of all 

City owned sanitary sewer pipelines.  The wastewater treatment unit consists of nine (9) 

FTEs and is responsible for the O&M of the City’s WWTP and 10 active sewer lift stations.  

The sewer collection system and WWTP operators’ work hours are Monday through Friday, 

7:00 am to 3:30 pm.  Two (2) after-hours operators, one (1) sewer collection system and one 

(1) WWTP, are on call outside the normal work hours.  The on-call operators are responsible 

to handle calls and alarms, and take the required action as necessary.   

 

As stipulated in the City’s NPDES Permit, the City must have an operator in charge 

responsible for the day-to-day operation of the WWTP certified by the State of Washington 

for at least a Class III plant.  An operator certified for at least a Class II plant must be in 



 

11-1261.411 Page 5-3 City of Pasco 

May 2014 Operations and Maintenance Comprehensive Sewer Plan 

charge during all regularly scheduled shifts.  The WWTP has six (6) certified operators.  

Operator certification is shown in Table 5-1. 
 

Table 5-1 

Operator Certification 
 

Certification Wastewater Treatment Unit Sewer Collection Unit 

I 0 0 

II 3* 0 

III 2 1 

IV 0 0 

Note: As of November 2012 

* City currently has one (1) vacant position. 

 

Wastewater System Operations 

 

The City operates and maintains a sewer collection system that contains nearly 1.3 million 

feet of pipe, over 3,000 manholes and 10 lift stations.  The City also operates and maintains 

an activated sludge process wastewater treatment facility, with a capacity of 6.5 mgd and 

which treats on average 3.83 million gallons per day (mgd) of sewage with a peak flow of 

7.23 mgd.  As part of the treatment plant operation, the City manages a biosolids program 

that processes and land applies the municipal sewage sludge from the treatment process in 

accordance with State and Federal guidelines and requirements.   

 

To meet NPDES operating requirements and to protect the public against any health hazards, 

the City must operate the wastewater system proactively.  O&M goals are to maintain a 

program that uses preventative and proactive measures to keep the system operating cost 

effectively. 

 

Operations & Maintenance Manual 

 

As required by the NPDES permit, the City maintains an O&M manual onsite, which is 

reviewed annually with any updates being reviewed by Ecology.  The City is required to 

follow the instructions and procedures of this manual. 

 

The WWTP O&M Manual provides basic O&M information for the City WWTP in 

accordance with Ecology, Operation and Maintenance Manual Guidelines for Wastewater 

Treatment Plants.  It describes the treatment process in sufficient detail to familiarize 

personnel with both the normal operation of the plant as well as the alternate methods of 